OO0


Sandra
Group

Sandra
Oval

Sandra
Group































































































MASTER CYLINDER KIT COMPLETE

MASTER CYLINDER
KIT COMPLETE

312-09-00-000

PARTS LIST
ITEM PART NUMBER DESCRIPTION QTY
1 312-06-00-000 MASTER CYLINDER KIT 1
3 R21250 2 1/2" SS PRESSURE GAUGE 2000 PSI 1
4 R07614 5/16" x 2 1/2 HEX BOLT 2
5 R07812 5/16 HEX NUT 2
6 R07802 5/16 LOCK WASHER 2
7 R21209 DUAL RELIEF VALVE 1
8 R23214 3/8" JIC F. X 1/4" NPT F. SW ADAPTER 1
9 R23091 ORB-8 X 3/8" JIC M ADAPTOR 1
10 R23197 ORB-8 X 3/8" JIC F. SW ADAPTER 1
11 R23048 3/8" JIC M. x 1/4" NPT M. 1
12 312-06-05-000 HYD HOSE ASSY 1
13 R23219 3/8" M X 3/8"FSW X 3/8"M JIC TEE 1
14 312-09-00-063 RELIEF VALVE MOUNT PLATE 1

Page 30







MASTER CYLINDER KIT

PARTS LIST
ITEM PART NUMBER DESCRIPTION QTY

1 312-06-02-000 MASTER CYLINDER TUBE ASSY 1
1.1 312-06-02-034 MOUNT PLATE 1
1.2 312-06-02-030 MASTER CYLINDER TUBE 1
1.3 312-06-02-031 MASTER CYLINDER FLANGE 1
1.4 312-06-02-033 COUPLER 1
1.5 312-06-02-032 MASTER CYLINDER END CAP 1
1.6 R23151 3/8" M. JIC WELD FITTING 1
2 312-06-03-000 RESEVOIR ASSY 1
2.1 312-06-03-041 RESERVOIR TUBE 1
2.2 312-06-03-045 RESERVOIR COUPLING 1
2.3 312-06-03-042 RESEVOIR TOP PLATE 1
2.4 312-06-03-043 RESEVOIR BOTTOM PLATE 1
25 312-06-03-046 RESERVOIR NIPPLE 1
3 R21103 FILLER BREATHER 1
4 312-06-00-039 MASTER CYLINDER PLUNGER 1
5 R20873 TEFLON BACK UP #334 4
6 R20868 EP "O" RING #334 (2 5/8 x 3/16") 3
7 312-06-00-040 SHAFT 1
8 R20869 EP "O" RING 012 (3/8 x 1/2 x 1/16") 1
9 R20870 EP "O" RING 014 (1/2 x 5/8 x 1/16") 1
10 R07885 1/2 - 2 WAY LOCK NUT 2
11 R20774 3/4" HYTREL ROD WIPER 52-750 1
12 R21207 3/8" CHECK VALVE 2
13 R20874 3/4" HYTREL ROD WIPER 52-750 1
14 R20871 EP "O" RING 210 (3/4 x 1 x 1/8") 1
15 312-06-00-037 CYLINDER DIVIDER BLOCK 1
16 R20836 "O" RING #11-334 (2 5/8 x 3 x 3/16") 3
17 R20865 O-RING #11-014 1
18 312-06-00-038 HYDRAULIC PLUNGER 1
19 R20837 BACK UP #8-334 2
20 312-06-00-035 HYDRAULIC CYLINDER TUBE 1
21 312-06-00-036 HYDRAULIC CYLINDER END CAP 1
22 R07805 1/2 LOCK WASHER 4
23 R08434 1/2x 13 UNC x 8 1/2" HEX BOLT 4
24 R09689 "CAUTION" DECAL 1
25 R23151 3/8" M. JIC WELD FITTING 1

Page 32




23000L & 28000L BRAKE KIT

357-12-00-000
23000 L & 28000 L BRAKE KIT

e e
¥l D 9D & ~¢§‘7;,'.,‘
o

&)
VR

Page 33

DETAIL A



23000L & 28000L BRAKE KIT

PARTS LIST
ITEM PART NUMBER DESCRIPTION QTY

1 R22048 BOLT ON BRAKE DISC 4
2 357-03-01-103 DOUBLE CALIPER MOUNTING PLATE 4
3 R21065 RH DISC BRAKE CALIPER ASSY TC500 4
4 R21066 LH DISC BRAKE CALIPER ASSY TC501 4
5 R21067 BRAKE PADS (PAIR) 8
6 R21070 GUIDE PINS 16
7 340-17-15-000 FRONT BRAKE HOSE ASSY 2
8 340-17-16-000 HYDRAULIC BRAKE HOSE ASSY-REAR 2
9 340-17-38-000 MAIN BRAKE LINE ASSY 1

10 312-09-00-000 MASTER CYLINDER KIT COMPLETE 1

11 357-13-00-000 SECONDARY BRAKE HOSE ASSY 4
12 R07871 1/2 - 20 x 3 UNF SOCKET HEAD CAP SCREW 40
13 312-06-00-047 MASTER CYLINDER MT BRACKET 1

14 R07619 3/8 x 1 UNC HEX BOLT 4
15 R07803 3/8" LOCK WASHER 4
16 R07783 3/8-16 UNC HEX NUT 4
17 340-17-39-000 HYD. HOSE MASTER CYL. TO TRACTOR 2
18 R21104 HYD. HOSE CLIPS 6
19 R08301 1/4 x 20 UNC x 1/2" WELD STUD 6
20 R07781 1/4 HEX NUT 18
21 R23120 3/8"M X 3/8"M X 3/8" SW F JIC TEE 3
22 R23210 ORB-4 x 3/8" JIC M. 45° ELBOW 8
23 R23219 3/8" M X 3/8"FSW X 3/8"M JIC TEE 4
24 R23094 ORB-10 x 3/8" JIC M ADAPTOR 3
25 R23182 MALE PIONEER TIP-ORB-10 3
26 R23181 FEMALE PIONEER COUPLER-ORB 8 1

27 R23090 ORB-6 x 1/2" JIC M ADAPTOR 1

28 R23091 ORB-8 X 3/8" JIC M ADAPTOR 2

Page 34




KNOTT BRAKE KIT

24500L & 27500L BRAKE KIT
357-65-00-000

NOTE: HUBS ARE NOT

DETAIL A INCLUDED IN KIT
PARTS LIST
ITEM PART NUMBER DESCRIPTION QTY
1 357-65-01-000 SPACER & DISC KIT-25000 4
2 357-00-00-313 KNOTT BRAKE MT PLATE-25000LB HUB 4
3 R07808 1" LOCK WASHER 16
4 R07661 1"-8 UNC X 2" HEX BOLT 16
5 357-65-04-000 HYDRAULIC BRAKE HOSE ASSY-FRONT 2
6 R09778 3/4 DIAMETER STRAP 17
7 R08301 1/4 x 20 UNC x 1/2" WELD STUD 17
8 R07801 1/4 LOCK WASHER 17
9 R07781 1/4 HEX NUT 17
10 357-65-03-000 1/2" REAR BRAKE HOSE ASSY 2
11 357-65-05-000 MAIN BRAKE LINE ASSY-1/2" TO TRACTOR 1
12 R22570 KNOTT CALIPER ASSY W PAD 118-010 4
13 R23121 1/2"M X 1/2"M X 1/2" SW F LIC TEE 2
14 R23182 MALE PIONEER TIP-ORB-10 2
15 R23062 1/2" X 1/2" X 1/2" JIC M. TEE 1
16 R23181 FEMALE PIONEER COUPLER-ORB 8 1
17 R23095 ORB-10 x 1/2" JIC M ADAPTOR 2
18 R23211 ORB-6 X 1/2" JIC X 45 SWIVEL 4
19 357-06-00-000 25000 LB HUB COMPLETE -

Page 35



KNOTT - 4X85 HYDRAULIC FIXED CALIPER

KNOTT CALIPER KIT
R22570

REPLACEMENT SOLD
ASKIT - R22532

PARTS LIST
ITEM PART NUMBER KNOTT PART # DESCRIPTION QTY
1 NOT SOLD SEPARATELY 850126-011/012 CALIPER HOUSING A, MACHINED 1
2 NOT SOLD SEPARATELY 850184-010 CALIPER HOUSING B, MACHINED 1
3 R22557 850191-010 SEAL,SQUARE,CALIPER 2
4 R22552 35385 DUST RING 4
5 R22551 35383.02 SEAL,SQUARE,PISTON 4
6 R22561 850153-030 PISTON 4
7 R22564 850150-010 DOWEL PIN 2
8 NOT SOLD SEPARATELY 800506-010 RETAINER ROD 4
9 NOT SOLD SEPARATELY 850173-010 FASTENER E-CLIP 8
10 NOT SOLD SEPARATELY 850143-020 SPRING PAD 2
11 R22523 850181-010 BRAKE PAD 4
12 R08415 850132-040 FASTENER, SOCKET HEAD CAP SCREW 5
13 R22562 45559 BLEEDER 1
14 R22563 44129.02 BLEEDER CAP 1

Page 36



SPREADERS PTO - 2012

12

13 1 15 27 16 17 18
| 28
®
O M
@)
@)
| 22 |
23.1 23.2
I -
> B ‘ o ww
23 | 24 L o5

Page 37




SPREADERS PTO - 2012

R21582 - 1 3/8" 6 TOOTH - 540 RPM

R21583 - 1 3/8" 21 TOOTH - 1000 RPM
R21584 - 1 3/4" 20 TOOTH - 1000 RPM

PARTS LIST

ITEM MFG # PART NUMBER DESCRIPTION QTY
1 5730E0384 R22707 #4 1-3/8" CV YOKE - 6 TOOTH SLIDING YOKE COLLAR - 540rpm 1
5730E3784 R22706 #4 1-3/8" CV YOKE - 21 TOOTH SLIDING YOKE COLLAR - 1000rpm 1
5730E3884 R22708 #4 1-3/4" CV YOKE - 20 TOOTH SLIDING YOKE COLLAR - 1000rpm 1
2 4120E0051 R22709 #4 CROSS KIT - 22x86mm 2
3 2150E6871 R23381 #4 OUTER TUBE YOKE 1
4 5110E0052 R22711 #4 CENTRAL BODY-CV 1
5 341078000 R23382 FLEXIBLE ROLL PIN - 8x80mm 1
6 2253L1050 R23383 #4 OUTER DRIVE TUBE - L=1050mm 1
7 528S4R121WN R23384 #4 INNER DRIVE TUBE - L=1075mm 1
8 341048000 R21476 FLEXIBLE ROLL PIN - 8x55mm 1
9 204546853 R23385 #4 TUBE YOKE 4 LOBE - INNER 1
10 6060E0302 R22712 #4 SHEAR CLUTCH 1700Nm 1-3/8" 6T - PUSH PIN 1
11 4120E0012 R23386 #4 CROSS KIT - 27x74.6mm GREASE ZERK CAP 1
12 2550E0005 R23387 SHIELD OUTER BELL SUPPORT 1
13 2190E0121 R23388 CONE SHIELD BELL - OUTER 1
14 2550C0001 R23389 SHIELD SUPPORT - OUTER TUBE 1
15 5TWN3S4121U R23390 #4 SHIELD TUBE & CONE - OUTER 1
16 5MWN3S4121U R23391 #4 SHIELD TUBE & CONE - INNER 1
17 2550C0002 R23392 SHIELD SUPPORT - INNER TUBE 1
18 2190E0201 R23393 CONE SHIELD BELL - INNER 1
19 310001428 R22719 SCREW FLANGE HEAD - SELF TAP 4.8x22mm 6
20 252000050 R21738 SHIELD CHAIN w/ S-HOOK L=500mm 2
21 310001431 R23394 SCREW - SELF TAP 4.8x22mm 6
22 435000323 R22722 BALL COLLARKIT 1-3/8" 6T & 1-3/8" 21T 1
435000420 R22723 BALL COLLAR KIT 1-3/4" 20T 1
23 432000047 357-36-00-000 SHEAR BOLT & NUT - 5/PACK 1
23.1 - R08251 M8x1.25x45 BOLT GR8.8 (NOT FOR INDIVIDUAL SALE) 1
23.2 - R08252 M8x1.25 NYLOCK NUT (NOT FOR INDIVIDUAL SALE) 1
24 348017000 R21687 GREASE FITTING M6x1 STRAIGHT 1
25 403000001 R22724 COMPLETE PUSH PIN 1-3/8" 6T 1
26 399143000 R21523 DANGER SHIELD MISSING LABEL 1
27 399141000 R21521 DANGER ROTATING DRIVELINE LABEL 1

28 5CS4121U2WSG R23395 COMPLETE SHIELD KIT

Page 38




HUSKY FARM EQUIPMENT LIMITED
ALMA, ON
NOB 1A0
PHONE: (519) 846-5329
FAX: (519) 846-9378

FIVE YEAR AXLE WARRANTY

Husky Farm Equipment Limited will guarantee for five (5) years from date of invoice, all Manure Spreader
undercarriages and axle assemblies, if used on a farm for farm purposes.

Husky will replace free of charge:

1. Any part of the axle which should break or collapse through normal use.
2. Any spindles or hubs which should break through normal use.
3. Any wheel and rim assemblies which should fail through normal use.

Exempt from extended warranty are:

1. Any part of the axle which should break or collapse through overload. Overload includes:
Any attachments (ie. injectors) and any product being transported in Spreader weighing
more than 10 Ib/gallon. (ie. manure mixed with sand).

2. Bearings and tires which are covered under normal warranty and do require maintenance

to avoid failure.

Wheel or rim damage resulting from owner failing to keep wheel bolts tight.

Spindles damaged through bearing failure.

Any axle that is custom built.

Any axle used in commercial custom hauling applications.

R

To qualify for extended warranty, damaged parts must be returned to Husky Farm Equipment Limited,
prepaid shipping, along with serial number and copy of the original invoice.

All parts supplied by Husky on warranty, will be shipped freight collect. Extended warranty covers
damaged parts only and does not cause liability on Husky for any damage resulting from such failure.

TEN YEAR WARRANTY AGAINST RUSTOUT

Husky Farm Equipment provides a ten (10) year warranty from date of invoice, against premature
perforation (rust out) of any liquid manure spreader manufactured. Providing the manure spreader is used
for manure or sludge and not for chemical products.

Extended warranty is pro rated and will be paid only through the crediting off of the then current list price
of a replacement manure spreader of the portion of warranty not used up in time.

Warranty will be effective toward replacing spreader only and no cash payment will be made. It will be
understood that the original equipment to be replaced will then become property of Husky Farm Equipment
Limited.

This extended warranty will be effective through Husky Farm Equipment factory or factory outlet only. A
copy of the original invoice is to be supplied along with the serial number. This warranty will not be
effective for commercial custom haulers or to owners other than the original.

Transportation to and from the factory is to be paid for by the owner of the equipment and not by Husky
Farm Equipment Limited.



	12000L COMPLETE
	12000L COMPLETE-1.pdf
	12000L COMPLETE-2.pdf

	12000L TANK ASSY
	12000L TANK & SILL ASSY-1.pdf
	12000L TANK & SILL ASSY-2.pdf

	12-15000L TONGUE KIT
	12000L THRU 15000L TIRES
	12 thru 15000L DROP AXLE KIT
	12 thru 15000L STRAIGHT AXLE KIT
	9000L & 12000L 6in DISCHARGE KIT
	FAN & HOUSING KIT
	FAN HOUSING ASSY
	CHT FAN & HOUSING KIT
	CHT FAN HOUSING ASSY
	1000 RPM FAN, COVERPLATE & BRG KIT
	540 RPM FAN, COVER PLATE & BRG KIT
	SWING AWAY FAN & HOUSING KIT
	SWING AWAY HOUSING ASSY-CHT
	SWING AWAY COVER PLATE - 1000 RPM
	SWING AWAY COVER PLATE - 540 RPM
	BEARING HOLDER KIT
	DRAIN PLUG KIT
	TAIL LIGHT KIT
	SIGHT GAUGE KIT
	BUTTERFLY LID & SAFETY GRATE
	LADDER KIT
	LOW DISCHARGE PIPE KIT
	TANK VENT KIT
	HYD COUPLING DRIVE-26GPM
	12,14,15000L BRAKE KIT
	12,14,15000L BRAKE KIT-1.pdf
	12,14,15000L BRAKE KIT-2.pdf

	MASTER CYLINDER KIT
	MASTER CYLINDER KIT COMPLETE
	SPREADERS PTO - 2012



